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Certificate of Analysis
Date :JUNE 6, 2023

Product Name ;™ /i JRCure 1173
Batch No.it = 20230605
Quantity ¥ & 800kg
Test Item Requirement Test Result
Transparent yellow liquid
).
1. Appearance (#MWI): e 3 W U Pass
2.Assay (##): =98.5% 99.16%

. o 425nm=98.0% 99.3%
3.Transmittance G&EJE%): 500nmM =99.0% 99.6%
4. Color (f&J%): <100Hazen 45Hazen

CONCLUSION: QUALIFIED

INSPECTOR: Fang Wang CHECK: Miliang C



